
48

���� ����� ��	
������� ����
�������

���
 ����
 �����

���� ���� ��	
������� ����
�������

���
 ����
 �����

���������	��
��������������
���������
����� �����������������������

�	
����
���������������

�������������

� ���� �������������� �������� �
! "��" ���������	�����#$�
�� �
� ���� %��&�'(���
&���(�����)���*�!+ �
, ���� %��&�-���$�.����/�� �
" "��� ��������������0��
����
���	 �
1 ���� �������2�������3���� �
4 ��"� %��&��/�����&�3�
	 !
� ��"� %��&��/���5��
��6��� !
� "�"1 �������0�&��(���7. �
�� �4�� %��&��/���'(���
&���(�����)�4�*��+ �
�� �4���� 2�����3������2������ �
�! ���� %��&�7


�����8��� �
�� ��,1 5���9����0�
�� �


���������������

�, ���� ������� ��&��2�
��$ �
�" ���, �������5����#���-����
� !
�1 ���� 2$������6���� �
�4 "�4" -3��$����*�9����'���#���"���+ !
�� ���! 2�/�� !
�� ����  �������7���
 �
!� �1!� .��
�����0�
���9�/ �
!� ���! �������3�����	� ���� �

�������������������

!! �41��� �
���2�
������2����� �
!� ���4  �����	�2����'�:,�(�+ ,
!, �41���  �����	�2

��2������6��� ,
!" �44� 0�
����2������6��� �

'(���
&���(����)�!,�*�!1+
!1 "��� 5������6�����	 ,
!4 �41��� 7��� �
!� "44��� 2�������$����6��� �
!� "4�"�, 2��������$����3��
��'��#������,+ �
�� "4�"�"  �����	��2�������$��� ,
�� "4�,�4  �����	�2�
 !
�! "����� 5������6�����	�',"���	�+ �
�� "4�,�� .#���7
�����9
/� �


������  ��!�����"���!�������������

�, �,���� 7
�����9
/���0�������.�� !
�" �,�, �����.���0�
����8% �

'(���
&���(����)�!1+
�1 ��!� 1���#�!������;���3�� !
�4 �,�� �����.����-% �
�� �,�!�� ���
����� 
�$��	 ,
�� �,�!�! ���
�����7
�����'�:��#��:!+ ,
,� �,�! ���
�����������.�� !
,� �,�� �����.����8% �

,! �,�� �����.���0�
����-% �
'(���
&���(����)�!1+

,� "�1! 672�<��/ �
,, ��,4�� 7
���	��-����8�& �
," ��,, �����7
���	�%���$ �
,1 ��,1 7
���	�2��
�-��� �
,4 ��," -����.����7
���	�%���$ �
,� 4!!! �#��������7
���	�'���:,�#��+ �

���!#$ ���!�����������

,� "�,4 3�������9�
 �
"� "4,,�!� 7
���	�.����9�����
�-���$ �
"� "4,,��� 7
���	�3����� 
�$��	 �
"! "4,,��" 2��
��������7
���	�'�:��#�":�+ �
"� "4,,��, 0�
���.�	����8% �
", "4,,��! %�����9�����
�-���$ �
"" "4,,��� 0�
���.�	����-% �

%��!�&���

6��! ���!,�<�
��=
� ��
6��, �:,�!��<�
��=
� 1
6��" �:,�!���7=.�=
� "
6��� ":�1�����$�>�-����
� �1
6��! �:���1�<�
��=
� �
6��� �:���1��$�>�-����
� ,
6��" �:!��$����-
	�=
� �
6�!� ":�1�����7=.�=
� 1
6�!� ���!,��7=.�=
� !
6�!" ���!,�#��:��33%07 4
6�!1 ���!,�#��:!�33%07 ,
6�!4 ���!,�#�":��33%07 !
6�!� �:,�!��#��:!�%�#� ��� ,
6��� �:,�!��#�":��%�#� ��� ,
6��! �:,�!��#��:,�%�#� ��� �
6��, ":�1����#��:,�%�#� ��� 1
6��" ":�1����#����:,�%�#� ��� !
6�,4 �:���1�#�,��:!�%�#� ��� �
6�"" ":��7.�����$�� �
6�"� �:,������7
���	����$�� �
6�1� �:��#���2������3�� �
6��� ":�1����#���%�#� ��� ,
6��� ":�����7�����&�%�#�=
� �
6�"� �:���1�#�4:��%�#� ��� ,
6��! �:,�#�":��#��:�����$�� �
6!�" ":�1����#�!��:!�%�#� ��� ,
6!"" ":�1����#����:!�%�#� ��� !
6!4" ":�1����#�!�%�#� ��� !
6�,� 2����8����3���'4:1,�#��:�1+ �
6�,! ":�1�2����������$�� !
6�4" 1,..��.�
��3�
�8���� ,

'�:�1��(.�#��:,�5��
+



49

����������������������� ���������	��
��������������
���������
�����

�	
����
���������������

F375

22

1

4

F055

F025

7

8

F068
F098

F002

27

23

F034

31

32

33
31

F012

F151

F375

F013

13

12

F023
20

F004

19

F026

F031

F031

18

F027
F002

F275

F005

F005

F034

F004

F032

F009

F029

F009

4

11

F047

28

25

16

29

30

24

24

23

F015

17

F009

F275

F235

F020

F020

34

35

3626
37

38

39

39

40

40

39

3934

38

38
38

26

3648

47

53

54

55

F029

F020

52
51

F341

F342

F342

F004

F029

F029
50
49

42

41

F004

F255

F255

F009
F009

F009

F009

F002

F002

F020

F020

F093
F093

F025F182

F004

F093

43

44

45

46 F009

F058

3

2

5

6

9

10

14

15

15

26

F035

F009

21 2617

NOTE:   A 2-1/2" diameter tilt-up roller wheel (P/N 9772) is 

              required for decks installed on the walk-behind. 

              Refer to page 16 for Installation Instructions.

F375

F375

����������������������� ���������	��
��������������
���������
�����



50

ITEM  PART DESCRIPTION   NO.       
 NO.   NO. REQ’D

ITEM PART DESCRIPTION   NO.       
 NO.   NO. REQ’D

Use only genuine Walker® replacement parts. Effective Date 11-01-03

MAIN COMPONENT POWER TRANSMISSION

Safety Switch Actuator Assembly

1 9744 Safety Switch Lever, RH 1
2 5103-2 Pivot Bushing (5/16 ID) 2
3 9742-2 Plastic Bushing (5/8 x 3/8) 1
4 9742-1 Compression Spring (3/8 x 5/8) 1
5 9742 Safety Switch Actuator 1
6 9743 Safety Switch Lever, LH 1

PTO Drive Assembly

7 9230 PTO Drive Belt 1
8 7380-5 Knuckle Joint (3/8 ID) 1
9 7377 Plastic Washer (7/16 x 1 x .025) 2

10 7378 Pivot Bearing (7/16 x 9/16) 1
11 5830 Grease Fitting 2
12 9358 Clutch Lever (Includes Item # 11) 1
13 5830-4 Grease Fitting (90 Deg.) 1
14 9130-1 Clutch Actuator Spring 1
15 9130-2 Clutch Actuator Rod 1
16 9130-3 Clevis 1
17 9130-4 5/16 x 1 Clevis Pin 1
18 9359 Lower Clutch Pivot 1
19 9359-1 Pivot Mount, Clutch (Includes Item # 11) 1
20 9307 Link, PTO Actuator 2
21 5221 Extension Spring (3/4 x 4) 1
22 9306-1 Plastic Bushing, Rear Pivot 4
23 9302 PTO Gearbox Mount Plate 1
24 9305-1 Plastic Bushing, Front Pivot 8
25 9305 Swingarm, PTO Gearbox 2
26 7275-16 U-Joint Tube Assy, Spline 1

27 9050 PTO Gearbox 1
28 9303 PTO Mount Side Plate, LH 1
29 9304 PTO Mount Side Plate, RH 1
30 9309 5/16 Tab Lock Washer 2
31 9480 Belt Guide 1

(Includes Item # F009)
32 9301 Brake Band 1
33 9236 PTO Pulley (5/3V) 1

(Includes Items # 34, F067, F168 & F181)
34 9051 5/8 x 1-1/8 x 3/8 Washer 1
35 9306 Front Pivot, PTO Gearbox 1

Fasteners

F005 1/4-20 ESNA Nut 2
F007 5/16-18 Jam Nut 1
F009 5/16-18 Whiz Locknut 5
F010 5/16-24 ESNA Nut 1
F012 3/8-16 Keps Nut 2
F013 3/8-16 Whiz Locknut 2
F020 5/16-18 ESNA Nut 8
F026 10-24 x 1/2 PPHMS 1
F029 1/4-20 x 1/2 Hex Bolt 3
F034 5/16-18 x 3/4 Hex Bolt 2
F049 5/16 SAE Washer 4
F061 1/4 Star Lock Washer 1
F093 5/16-18 x 1 Hex Bolt 6
F111 1/8 x 3/4 Cotter Pin 1
F151 3/8-16 x 7/8 Hex Bolt 4
F168 5/16 Split Lock Washer 1
F178 1/4 x 1 Fender Washer 1
F181 5/16-24 x 1 Hex Bolt 1
F235 5/16-18 x 2-1/2 Hex Bolt 4
F371 5/16-18 x 6 Hex Bolt 2



51

Effective Date 11-01-03 Use only genuine Walker® replacement parts.

MAIN COMPONENT POWER TRANSMISSION

F026

F029
F029

1

3

5

7

8
9 10 11

13
14

15

16
17

18 19

22
23

24

24
24

24
24

25

26

27
28

29

30

22 21

31

32

34

33

30

25

24
24

24

22

20
20

21

9

6

2

2

4

F181

F178

F007
F111

F168

F005
F005

F371
F012

F371F093

F093

F061
F029

F093

F020

F020
F020

F020
F020

F020
F020 F049

F049

F049

F151

F235

F235

F235

F235

F093

F093

F093

F049

F009

Refer to
Engine Group

Refer to
Engine Group

12

F013

11
F009

F034

F151
F010

Refer to
Body / Chassis Assembly

35



52

���� ����� ��	
������� ����
�������

���
 ����
 �����

���� ���� ��	
������� ����
�������

���
 ����
 �����

���������	��
��������������
���������
����� �����������������������

�'-�'��-)	$(

�&.�&����������

� "�!� 6
���6����� �
! "�4��� %����2���
�'�:!+ �
� "��1��� 6
���-���� �
, "��! 6
���9����2�
�'(���
&���(����)�"+ �
" "��!�! 6
���2�
�7��� �
1 "����! 9����9
/����/�; �
4 "�����  
�$��	��8
//�� �
� ��!���� 9$�������2�������*�2�/�� �
� "����" 9$�������2�������<��/:8�& �
�� "�!��� 6
���6�������(��9��� �
�� "��1 6
���-����'(��9����3:�+ �
�! 1�,1�! 6
���9��������5���:5�� �

'(���
&���(�����)�,�*�"+
�� ���� ?���3����
���7;���$ �
�, =7 ?���6������'<�;������,��1"�!�4�+ �
�" �!�4 ��	����3
�����',:�A���.+ �

'(���
&���(�����)�6�1��*�6!,�+
�1 =7 �"�%3�<�;��������	����'6%,��A.7�,+ �
�4 =7 ���$���'<�;�������!��!����!+ �
�� =7  ����'<�;�������!�"��4���+ �

%��!�&���

6��! ���!,�<�
��=
� !
6��� ":�1�����$�>�-����
� ,
6�!" ���!,�#��:��33%07 !
6��" ":�1����#����:,�%�#� ��� ,
6�1� ":�1����#��:,�7B%�7���7���; !
6��, �:,�!��#��:!�%�#� �����77 !
6��" �:,�(��������7����-�������$�� !
6!,� �:,�#��:,�#�!��:,�<�� �



53

����������������������� ���������	��
��������������
���������
�����

�'-�'��-)	$(

F184

F025

F025

F002

F184

F009

F163

F240

F163

F035

F185

F002

F185

8

12

13

10

3

2
1

16
14

15

9

5

6

2
7

2

4

17

18

11

Refer to

Body / Chassis Assembly



54

���� ����� ��	
������� ����
�������

���
 ����
 �����

���� ���� ��	
������� ����
�������

���
 ����
 �����

���������	��
��������������
���������
����� �����������������������

%	)��)
��(��
�"�����)�'-�
	'�)	��

�!����&.���,�����������

� "����! 3����� 
�$��	�'":�1�(�+ ,
! �4�� 2������%��&����-% �
� "!�,��  ����@�����'":�1�!,-%+�'=�����-���&+ ,
, �4���! -����	��8�&���

���-�����'-%�9$���&�&+ !
" �4�1�� �#��������7
���	�'�:,�#�,+ !
1 "!�,�!  ����@�����'":�1�!,+�'=�����-���&+ ,
4 �4���� -����	��8�&��-�;���-���� !
� �4�! 2�������%��&����8% �

%�
���&��.��"��!����&.���&��.����������

� �1!! 3������� 
�$��	��.��
���� ,
�� �1!� 672�.��
���� �
�� �1!� 7;���$� 
�$��	��.��
���� �
�! �4�, 7������	�3�����8�& �
�� �4�"�!  �����	��7
��&�.��
���� ,
�, �4�1 7
��&�2�������.��
������8% �

'(���
&���(�����)����*�!"+
�" �4�,�! 7
��&�2�������7��
��8% �
�1 �4�,�� 3�����8�&� 
�$��	��3������ !
�4 �4�"�� 7
���	� 
�$��	�'�:,�#��:�+ !
�� �4���� 2�������.���8�&��-%�9$���& !
�� """��� 3����� �����	�')7�33+ !
!� �4�4��  �����	�%�
���	��2�������.�� !
!� �4�4�! 7
�����9
/���2�������.�� !
!! �4�4�� �#��������=
���%�&��	��� !
!� ��!, �:��#�4:�����$�� !
!, �4�4 2�������.����%�&���	��� !
!" "��� 5������6�����	 �
!1 �4�" 7
��&�2�������.��
������-% �

'(���
&���(��������*�!"+
!4 �4�,�� 7
��&�2�������7��
��-% �

��������������

!� �,�1�� 3���� �����-�����0�
�� �
!� �,�4 3���� �����.��
�����8�& �
�� �,�4�!  �����.��
�����8�&�0�
�� !
�� �,�4�� 3���� �����.��
�����-��� !
�! 4"!��! 2������3���'�:,�#�":�+ �
�� "!!" �#��������7
���	�'�:!�#�!��:,+ �
�, �,�1�, 2������%��� �
�" �,�1�� 2������%�����7
���	�7�&� �
�1 "11" 2��
��������7
���	�'�:!�#��+ �
�4 �,�1�!  �����.��
�����3
�� �
�� �,�1 3���� �����-���� �

'(���
&���(����)���+
�� 4,�1�� %��&���5��
��8�& �

-���&��
��,������������

,� ��!4 -����
��8�& !
,� �!,� 5��
�&������� ��� �
,! "!!� �#��������7
���	�'�:,�#�,+ �
,� ��,��� 3
�����7
������ ����9�	$����� �
,, "!," (&����3
�����'�C+ �
," ��,� %�&��� ����9�	$������.��� �

'(���
&���(�����)�!"��,1�*�,4+
,1 4!���� ��� �����	 !
,4 4!���, (�����8����'���:!+ �
,� "�,� '�:��#����:,+�8�����������$�� �
,� ��!" %�&���5�����-% �
"� ��!1 %�&���5�����8% �

%��!�&���

6��, �:,�!��<�
��=
� �!
6��" �:,�!���7=.�=
� "
6��� ":�1�!,�<�
��=
� �
6��� ":�1�����$�>�-����
� �
6�!, ":�1�!,�@���=
� ,
6�!� �:,�!��#��:!�%�#� ��� ,
6��� �:,�!��#�":��%�#� ��� !
6��! �:,�!��#��:,�%�#� ��� ,
6��� �:���1�#����:,�%�#� ��� �
6�,! �:���1�#�!��:,�%�#� ��� �
6�,� ":�1�7.�����$�� !
6�1� .=�1�"�1����$�� ,
6�1� �:�!�#��:!�2������3�� "
6��� ":�1����#���%�#� ��� !
6��� �:��#��:,�2������3�� !
6��1 �:,�!��#����:,�%�#� ��� �
6�14 ":�1����%�#�=
� ,
6��4 �:,�!��#����:!�%�#� ��� �
6!�� �:,�!��#�4:��%�#� ��� !
6!�" ":�1����#�!��:!�%�#� ��� !
6!�1 �:,�!��#����:,�%�#� ��� �
6��! �:��#��:��7$�
�&��� ��� !
6�1� ":�!�#��:,�8����3�� !
6�1" ":�1�!,�#����:!�%�#� ��� !
6�14 �:��#��:!�7$�
�&��� ��� !
6�1� ":�1����#�,��:!�%�#� ��� !
6�4� ":�1�!,�-%�%�#�=
� ,
6��� �:,�!��%�#�=
� �



55

����������������������� ���������	��
��������������
���������
�����

%	)��)
��(��
�"�����)�'-�
	'�)	��

F373

F069 F060
F069

F069
F029

F032
F116

F060

F004

F004

F024

F008

F004
F005

F004
F032

F029F005

F167

F369

F008

2

3

4

28

5

6

10

9

1

1

F312

F363

F008

F004

F004

F187

F008

F005

F004

F029

F008

F373

F369
F167

F029

F004

F211

F381

F236

F032

F008

F008

F024

F008

F373

F024

F365

F167

F024

F373F365
F060

F367F049F009

F004

F069

F004

F042

F363

F004
F211F312

F093

F167
F093

F049

F060

F367

F039

F009

F235

F235
F031

F031

F069

F111

F111

9

8
1

1

3

4

5

7

6

13

13

14
15

16

18

2021

22
23

24

48
46

47

46

25
45

13

16

13

40

24
23

22
21

20

19

18

9

17

3

6

11
9

12

43

44

42

30

31

31

29

41

40

19

6

3

17

26

27

32

33

34
35

36

37

38

F005

F009

39

7

25

25

49

50

F005

Refer to

Body / Chassis Assembly

Refer to

Engine Group



56

���� ����� ��	
������� ����
�������

���
 ����
 �����

���� ���� ��	
������� ����
�������

���
 ����
 �����

���������	��
��������������
���������
����� �����������������������

�$�/������
���'�

�������!!�����&!

� �"�, 6�����.���0�
����7
��� �
! �"�1 6�����.����7
��� !
� �"�� 9� �����.���-��� �
, �"�� 6�����3�����":�1����#�1�":� !
" �"�� 2������3�����":�1����#�"��:, �
1 =7 7������=
�/���3���� �
4 �"�! 8����3�����":�1����#�"�":� !
� �"�4�� 8����.��:8%��7
��� �
� �"�" 8����.���0�
����7
��� �
�� "1�� 3����� �����	 !
�� "��� 5������6�����	 �
�! �"���� �������0�#�-��&�������	 �
�� "!14�� 8��������2������'�C+ �
�, �"�!�� 7


����.��� 
�$��	 ,
�" �"�! 7


����.����6����9��� !
�1 �"�� 6����9�����7
��� �
�4 �41��� �
���2�
������2����� !
�� ���4  �����	�2����'�:,�(�+ ,
�� �41���  �����	�2

��2������6��� ,
!� �"�� 6����0�
���9
/� �

'(���
&���(�����)��������*��!+
!� �41��� 7��� !
!! "44��� 2�������$����6��� !
!� "4�"�, 2�������$����.����/���3��
��'��#������,+ !
!, "4�,�� .#���7
�����9
/� !
!" �"�4 8����.��:-%��7
��� �
!1 �"�� ���	�=
� �

%��!�&���

6��� ":�1�����$�>�-����
� ,
6��! �:���1�<�
��=
� !
6��, �:���1��7=.�=
� !
6�!� ":�1�����7=.�=
� 4
6��, ":�1����#��:,�%�#� ��� !
6�,4 �:���1�#�,��:!�%�#� ��� !
6�,� ":�1�7.�����$�� �
6�"" ":��7.�����$�� !
6�1� .=�1�"�1����$�� ,
6��� ":�����7�����&�%�#�=
� !
6�"� �:���1�#�4:��%�#� ��� !
6!!1 ":�1����#�4:��%�#� ��� !
6��1 ":�1����#����:,�%�#� ��� !
6�,� �:��#����:!�2������3�� !



57

����������������������� ���������	��
��������������
���������
�����

�$�/������
���'�

F020

F009

F151

F049

F034

F049

F049
F226

F049

F014
F009

F151

F049
F049

F049

F226

F009

F049
F034

F014

F020

F020

F020

F316

F060
F060

F020

F020

F060

F060

F020

F047

F055
F348

F098
F009

F012
F316

4

5

2

8

3

4

2
26 24

23

22

21

18

19

20

11
18

17

7

25

9

10

11

12

10
13

14

15

16

14

15
14

14

11

19

1

6

7

Refer to

Body / Chassis Assembly



58

���� ����� ��	
������� ����
�������

���
 ����
 �����

���� ���� ��	
������� ����
�������

���
 ����
 �����

���������	��
��������������
���������
����� �����������������������

���
�)�
�����������

����!��������������

� "�4"�� 2�/���9���'"�)�#�4C+ ,
! ��,� �����%������ �
� ��,��! 672�9$
�/�5
��& �
, ��,��� 672�7;���$ �
" 4�,��! 2���
��� �������'���.�
+ �
1 4�,���  �����2���
��� ������ �
4 ��1���" (	�������7;���$�';��$�<���+ �

'(���
&���(�����)�������*�6�,�+
� ������ %�
�������'7�����+ �
� ��1��! (	�������<���'��7��+ 0
�� 4�", 3�������9�
��8�& �
�� ��,! 7������7;���$��?
������ �
�! ��,� 39?�7������7;���$ �
�� ��,, 7������7;���$��=�
���� �
�, 4!���1 8�����3������7����7;���$ �
�" ����  �������'�!A:"�.�
�7-.+ �
�1 "��! 2�/���2���
�'�:!+ �

%��!�&���

6��! ���!,�<�
��=
� 4
6�!" ���!,�#��:��33%07 !
6�!1 ���!,�#��:!�33%07 "
6�,� ���$������"�(�����!!�?���77 �

0 7�������3����?���



59

����������������������� ���������	��
��������������
���������
�����

���
�)�
�����������

A

I

B
C

D

E

FG

H

END VIEWS ARE SHOWN FROM BACK OF PLUG

DETAIL E
BLK/WHT

GRA

DETAIL F
GRA

BLK

DETAIL A DETAIL B DETAIL G DETAIL H
GRA

BLK

DETAIL I
GRA

BLK

DETAIL D

BLK/WHT

BLK

BLU

BLK

BRN

BRN

RED/YEL

BRN/WHT

WHT

RED

RED

RED

RED

DETAIL C

Refer to

Forward Speed & 

Steering Controls

PUR

WHT

BLK

RED

BLK

BLK

GRN

F349

F002

F002

F026

F026

F025

4

3 6

5

7
8

10
9

7

7

7

11

12

14

13

2

Refer to

Body / Chassis Assembly

Refer to

Engine Group

15

F002

F002

16

F026

1

1

1

1




